Home Xli pinspotter section Xl pinspotter section 8270 pinspotter section 8230 pinspotter section Motors section Gearboxes section Ball returns section Bumpers section
 Part number: Distributor Post & Related Parts
Distributor Post & Related Parts Description:

Parts related to the pinspotter distributor support post.
NOTE: This site is no longer updated with new information.


Components
070 007 357 070 007 357 Channel, Support Weldment
070 006 045 070 006 045 Post, Distributor Support Assembly
070 006 044 070 006 044 Nut, 3/8-16
070 006 043 070 006 043 Spacer, Distributor Support Assembly
090 005 256 090 005 256 Rod End, Distributor Support
070 006 047 070 006 047 Tubing, Distributor Support Assembly
809 865 725BG 809 865 725BG Hex Head Cap Screw, 3/8-16 x 4-1/2", Bag of 10
913 437 280BG 913 437 280BG Spring Pin, 3/16 x 1-3/4", Bag of 10
831 566 002BG 831 566 002BG Nut, Hex, 3/8-24, Bag of 10
948 767 132BG 948 767 132BG Washer, SAE, Flat, Bag of 10
948 761 112BG 948 761 112BG Washer, 11/32 x 11/16 x 1/16, Bag of 10
809 857 165BG 809 857 165BG Hex Head Cap Screw, 5/16-18 x 1", Bag of 10
844 057 002BG 844 057 002BG Nut, Stover Lock, 5/16-18, Bag of 10
809 857 405BG 809 857 405BG Hex Head Cap Screw, 5/16-18 x 1/2", Bag of 10
070 008 449 070 008 449 Spacer, Distributor Support Assembly
700 107 170 700 107 170 Locktite, 10 ml
000 026 032 000 026 032 Spring, Distributor Lateral Drive
070 006 030 070 006 030 Spring, Safety Link
070 006 143 070 006 143 Spacer
Top | Back | Home